
Signature of the Bidder with Seal                                        1 | P a g e  
 

TINDIVANAM PHARMA PARK ASSOCIATION 
Block – D1, Baid Metha Complex, No.16, Anna Salai, Little Mount, Saidapet,  

Chennai- 600 015 

 

 

 

 

 

 
 

TENDER DOCUMENT 

 
Tender Notice No. TPPA/CF Development/CETP/2024-25/01 

 

 

Design, Engineering, Construction, Fabrication, Supply, Erection 

& Commissioning, and Testing of 250 KLD capacity Zero Liquid 

Discharge (ZLD) based Common Effluent Treatment Plant (CETP) 

on a Turn-key basis, including 12 months 

comprehensive Operation & Maintenance at TANSIDCO Pharma 

Industrial Park, Pellakuppam, Kollar & Venmaniyathur villages, 

Tindivanam Taluk,  
[...]
Place:          

 

Date:       

 

For (Name of Accounting Firm)  

Name of Partner Chartered Accountant Membership Number 

(Rubber Stamp)  

 
 
 
 

 
 

SIGNATURE OF THE BIDDER 

(With seal and Address) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Common Effluent Treatment Plant                Tender Document               Tindivanam Pharma Park Association 

Signature of the Bidder with Seal                                        40 | P a g e  
 

 
ANNEXURE - VI 

 
 

Declaration for not Blacklisted. 
 

 

CERTIFICATE 
 

Date……………. 

 

 

Certified that M/s. ……………………………………………/ the firm /company or its partners/shareholders had 

not been blacklisted by TANSIDCO / any Government Agencies. 

 

 

 

 

SIGNATURE OF THE BIDDER 

(With seal and Address) 



Common Effluent Treatment Plant                Tender Document               Tindivanam Pharma Park Association 

Signature of the Bidder with Seal                                        41 | P a g e  
 

 

ANNEXURE - VII 

 

 

Declaration Form 

Date……………. 

 

a) I/We …………………………………………………………………….. having our office at …………….. do declare 

that I/We have carefully read all the conditions of tender for the Tender floated vide tender 

Ref. No.__________________________ for Design, Engineering, Construction, Fabrication, 

Supply, Erection, Testing & Commissioning of 250 KLD capacity Zero Liquid Discharge (ZLD) 

based Common Effluent Treatment Plant (CETP) on Turn-key basis, including 12 months 

comprehensive Operation and Maintenance at TANSIDCO Pharma Industrial Park in 

Pellakuppam, Kollar & Venmaniyathur villages, Tindivanam Taluk, Villupuram District and 

will complete the entire contract within schedule fixed and as per the all tender conditions. 

 

b) I/We have downloaded the tender form from the internet site www.tppa.in/ 

www.tansidco.tn.gov.in/ www.itcot.com and I /We have not tampered/modified the tender 

forms in any manner.  In case, if the same is found to be tampered/modified, I/ We 

understand that my/our tender will be summarily rejected, and full Earnest Money Deposit 

will be forfeited, and I /We am/are liable to be banned from doing business with TPPA or 

prosecuted. 

   

 

       SIGNATURE OF THE BIDDER 

(With seal and Address) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Common Effluent Treatment Plant                Tender Document               Tindivanam Pharma Park Association 

Signature of the Bidder with Seal                                        42 | P a g e  
 

 

ANNEXURE – VIII 

 

Clarifications on Tender Document 

 

BIDDER’S REQUEST FOR CLARIFICATION 

Name and Address of the 

Organization submitting the 

request 

Name and position of the 

person submitting the 

request 

Contact Details of the 

Organization/ 

Authorized 

Representative  

  Tel:  

 

Fax: 

 

Email: 

 

S. No Reference (s) 

(Section, Page) 

Content of Tender 

requiring clarification 

Points of clarification 

required 

1  

 

  

2  

 

  

3  

 

  

 

 

 

 

SIGNATURE OF THE BIDDER 

(With seal and Address) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Common Effluent Treatment Plant                Tender Document               Tindivanam Pharma Park Association 

Signature of the Bidder with Seal                                        43 | P a g e  
 

 

ANNEXURE – IX 

 

CHECKLIST 

 

S.No Description                                                                                 Submitted 
Page No.(see 
Note below) 

COVER – 1- TECHNICAL BID 

SUB COVER – 1 

1 EMD                                Yes / No  

SUB COVER – 2 

1 
Copy of Incorporation Certificate issued by Registrar of 
Companies  / Partnership Deed                                                  

Yes / No  

2 Copy of GST Registration Certificate Yes / No  

3 
Copy of Pan Card along with IT returns for the last five 
preceding financial years.  

Yes / No  

4 
Annual Reports / Audited Financial Accounts of the Bidder for 
the last five financial years preceding the Bid Due Date. 

Yes / No  

5 Signed copy of Technical Specifications as per Annexure – XII Yes / No  

6 Covering letter as per Annexure - I     Yes / No  

7 Structure and Organization of Bidder as per Annexure – II Yes / No  

8 
Details of Similar Projects carried out in the last five years as 
per Annexure – III 

Yes / No  

9 Details of Work in Hand as per Annexure – III- A Yes / No  

10 
Financial Eligibility along with all relevant documents as per 
Annexure – IV 

Yes / No  

11 Net worth Certificate as per Annexure - V Yes / No  

12 Letter of Undertaking for not blacklisted as per Annexure – VI Yes / No  

13 
Declaration of not tampered the Tender Document as per 
Annexure – VII 

Yes / No  

14 Clarification on Tender Document as per Annexure - VIII Yes / No  

15 Additional Information if any Yes / No  

    

 COVER – 2 (PRICE BID)   

1 Price Bid as per Annexure – XI   

2 Cost Break up of Operation & maintenance as per Annexure – XII Yes / No  

 

 

Notes:- 
 

1. All the statements, copies of the certificates, documents etc., should be given page numbers 

on the right corner of each certificate, which will be indicated in last column against each 

item. The statements furnished should be in the formats appended to the Tender document. 

 

2. The information should be filled-in by the Bidder in the checklist and Annexure – I to XII, for 

the purposes of verification as well as evaluation of the Bidder’s compliance to the 

qualification criteria as provided in the Tender document. 



Common Effluent Treatment Plant                Tender Document               Tindivanam Pharma Park Association 

Signature of the Bidder with Seal                                        44 | P a g e  
 

 
3. All copies of the supporting documents submitted by the Bidder should be duly attested by 

Notary Public/ Gazetted officer.  

 
 
 
 
 

SIGNATURE OF THE BIDDER 

(With seal and Address) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Common Effluent Treatment Plant                Tender Document               Tindivanam Pharma Park Association 

 

Signature of the Bidder with Seal                                        45 | P a g e  
 

ANNEXURE - X 

TECHNICAL ASPECTS  
 

SECTION - 1 

 

 

 

INDEX 

 

 SECTION – 1 PROJECT INTRODUCTION 

 SECTION – 2 BASIS OF DESIGN 

 SECTION – 3 DESIGN CRITERIA AND PROPOSED SCHEME 

• PROCESS 

• CIVIL WORKS 

• MECHANICAL 

• ELECTRICAL & INSTRUMENTATION 

 SECTION – 4  DRAWING SUBMISSION REQUIREMENTS 

 SECTION – 5 REFERENCE DRAWINGS 

 SECTION – 6 OPERATION AND MAINTENANCE REQUIREMENTS 

 SECTION – 7  GENERAL TECHINCAL SPECIFICATION 

 SECTION – 8  APPROVED MAKES 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Common Effluent Treatment Plant                Tender Document               Tindivanam Pharma Park Association 

Signature of the Bidder with Seal                                        46 | P a g e  
 

SECTION - 1 

Project Introduction 

The CETP shall be designed in a modular way and will have a total installed capacity 

of 250 KLD (input basis). Being an orange category pharma park, the influent 

characteristics are not expected to be harsh and the treatment system to be 

designed appropriately. 

All member units will have an independent collection tank at their premises from 

which the CETP will collect the influent through a piped network. This collection 

and pumping of the influent from member units and its associated infrastructure is 

NOT part of this tender. 

The CETP shall be installed within the Pharma park in a designated area (refer 

Annexure-X) on the Northwest part of the park. 

The CETP shall be self-contained with its own Utilities not limited to Electrical 

power, Steam, Cooling water and necessary civil infrastructure including buildings, 

civil structures and internal roads, etc. 

The detailed specifications minimum to be followed for each of the sections are 

provided in the following pages. 

Bidder to note that this specification is not an Engineering Design and bidders are 

encouraged to provide their own best design options for the CETP on the lines 

proposed in the PFD with suitable optimum modifications and development as may 

be required.  

 

  

 

 

 

 

 

 

 



Common Effluent Treatment Plant                Tender Document               Tindivanam Pharma Park Association 

Signature of the Bidder with Seal                                        47 | P a g e  
 

SECTION - 2 

Basis of Design 

1. Proposed CETP shall be designed as a ZLDF (ZERO Liquid discharge facility) and 

equipped to handle 250KL per day on a 100% capacity utilisation basis. 

2. Since the member units are essentially Finished dosage manufacturing companies 

(orange category), the effluent from these units is not proposed to be segregated 

as Lean and strong waste and will be taken as a single stream through a common 

pipeline to the CETP. 

3. Based on general experience, the following parameters are proposed as the 

limiting specifications for member units for discharging into the common CETP 

pipe network. In case some parameters are to be treated (like pH), the member 

units shall install the required facility within their premises. 

# Description UOM Limit 

1 pH  6 to 8 

2 TDS PPM NMT 5000 

3 COD PPM NMT 5000 

4 BOD PPM NMT 100 

5 TSS PPM NMT 1000 

6 Oil & Grease PPM Traces 

7 Ammonia PPM 50 
 

A differential pricing based on limiting parameters shall be fixed for 

member units for discharging their effluents to the CETP. 
 

4. Proposed system capacity as follows: 

i. Effluent to be handled – 250 KLD. 

ii. Biological treatment – 1000 KL (Approximate 04 days storage) 

iii. MEE – 75 to 100 KLD 

iv. ATFD – to be decided by the vendor 

 

5. Pre-treatment and Biological treatment: 

a. Neutralisation (pH Correction) 

b. Skimmer (Removal oil & grease) 

c. Polymer addition for flocculation 

d. Aeration (For reduction of COD & BOD) 

e. Sludge separation - Primary and secondary Clarifiers. 

f. Separation by Decanter or Filter press. 



Common Effluent Treatment Plant                Tender Document               Tindivanam Pharma Park Association 

Signature of the Bidder with Seal                                        48 | P a g e  
 

g. Secondary aeration – Reduction in COD and BOD 

h. TDS reduction by Wastewater RO system in two to three stages. 

i. Permeate recovery from RO system. 

j. Activated carbon and PSA treatment for the Permeate water. 

High TDS treatment: 

b. RO reject feed to MEE (Multiple effect evaporator) 

c. MEE effluent concentrate to ATFD 

d. Salt disposal from ATFD 

e. Condensate recovery from MEE 

f. Permeate water from RO and MEE condensate shall be recycled for 

Units Utility and CETP cooling tower. 

6. Proposed Utilities support for the Operation of CETP: 

i. Steam Boiler – 2MT/hr 02 Nos. Dual fired (F Oil and CNG/LPG) 

ii. Diffused aerators or Air Blowers 

iii. Cooling towers 

iv. Air compressors for Instruments 

v. Decanters or Filter press. 

vi. Transformer Yard and Power distribution panels for CETP 

vii. Associated Pumps and piping. 

 

7. Proposed stage wise storage tanks: 

a. Oil skimming and Equalisation tanks 

b. Neutralisation tank 

c. Clarification tank 

d. Aeration tank 1 

e. Primary clarifier 

f. Aeration tank 2 

g. Secondary clarifier 

h. Treated effluent tank. 

i. RO Permeate tank. 

j. RO rejection tank 

8. Each member unit in the proposed layout shall adhere to the following inputs: 



Common Effluent Treatment Plant                Tender Document               Tindivanam Pharma Park Association 

Signature of the Bidder with Seal                                        49 | P a g e  
 

a. Effluent to be collected and pumped to a designated tank within the 

premises. 

b. Effluent parameters shall adhere to the given CETP guidelines prior to 

discharge. 

c. Each unit shall be equipped with Online sensors with digital display for pH, 

TDS, and COD and the same can be connected with CETP system for unit 

wise monitoring and traceability. 

d.  Each unit can discharge effluent to CETP maximum of 10 to 12KLD. 

e. Each Unit can accommodate 10KLD of recovery water for their Utilities. 

(Cooling tower and Hot water systems)(To discuss feasibility of this ) 

f. Each Unit shall have designated tanks for Effluent and sewage. 

 

9. Recovered water for recycling : (Proposed Guarantee parameters of CETP bidder) 

Sr.no Description UOM Parameter 

1 pH  6 to 7 

2 TDS PPM NMT 300 

3 TSS PPM NMT 50 

4 COD ppm Less than 100 

5 BOD ppm Less than 10 
 

10. The CETP shall have its own Boiler house, Fuel storage, Electrical PCC and MCC 

rooms and substation (if required) and a small office to manage the 

infrastructure.  
 

11. Bidder shall include all civil, mechanical, electrical, instrumentation and 

associated piping, cabling, panel works as part of this tender. 
 

12. The Waste Water Treatment System shall fully comply with all requirements and 

limits specified in Environmental (Protection) Rules, 1986, along with all latest 

amendments to it, requirements and stipulations of the Central Pollution Control 

Board (CPCB), Ministry of Environment and Forests (MOEF); Government of India 

and Tamilnadu Pollution Control Board (TNPCB) for the project, and any other 

central or local statutory requirements regarding environmental pollution and its 

abatement.  

 
13. Latest versions of all Codes and standards shall be used.  

 
14. A proposed Block Flow Diagram is attached for reference 

 

 



Common Effluent Treatment Plant                Tender Document               Tindivanam Pharma Park Association 

Signature of the Bidder with Seal                                        50 | P a g e  
 

Flow Chart: 

 

 

 

(*) RO permeate shall be good quality water that can be recycled. MEE distillate water can also be considered 

for recycling. 

Influent Collection 

tank from all Units

Neutralisation tank

Primary clarifier tank

Primary settling tank

Aeration tanks 

(Number of tanks 

depend upon 

parameters and 

quantity

Secondary clarifier 

tank

Secondary settling 

tank

Aeration tanks 

(Number of tanks 

depend upon 

parameters and 

quantity)

Treated Effluent tank

Feed tank to RO

RO Permeate 

Collection tank(*)

RO Reject tank MEE

MEE 

Concentrte 

tank

ATFD

Salt collection



Common Effluent Treatment Plant                Tender Document               Tindivanam Pharma Park Association 

Signature of the Bidder with Seal                                        51 | P a g e  
 

SECTION - 3 

DESIGN CRITERIA AND PROPOSED SCHEME 

GENERAL 

This specification intends to cover design, engineering, manufacture, 

fabrication, assembly, inspection & testing at vendor's & sub-vendors' works, 

painting, forwarding, supply and delivery at the site including start-up and 

commissioning spares, mandatory spares, properly packed for transportation, 

loading/unloading/handling and storage at site, in site transportation, 

assembly, erection and commissioning, trial run, preparation and submission of 

drawing/documents including “As Built” drawings, site testing, carrying out 

performance guarantee tests at site and handover in flawless operating 

condition to end customer the entire COMMON CETP as per the details in 

different sections/ volumes of this specification for 250 KLD PLANT. 

PROCESS 

As explained in the design basis chapter, the influents to CETP will be coming 
through a piped network and will conform to the following specifications. 

   

# Description UOM Limit 

1 pH  6 to 8 

2 TDS PPM NMT 5000 

3 COD PPM NMT 5000 

4 BOD PPM NMT 100 

5 TSS PPM NMT 1000 

6 Oil & Grease PPM Traces 

7 Ammonia PPM 50 

 

A typical Process Flow Diagram is attached as Annexure – X as a proposed scheme 

for treatment. Bidders are encouraged to provide their scheme which would be an 